
FINAL –  b r  201  

Santa Margarita Groundwater Basin Recycled Water 
Groundwater Replenishment Program  

Facilities Planning Report
Formerly the Hanson Quarry Recycled Water Groundwater Replenishment Project

SCOTTS VALLEY 
WATER DISTRICT

With financial 
support from:





Santa Margarita Groundwater Basin
Recycled Water Groundwater

Replenishment Program
FINAL

Facilities Planning Report
Formerly the Hanson Quarry Recycled Water Groundwater

Replenishment Program”

7

Scotts Valley Water District



This Page Intentionally Blank 







FINAL Facilities Planning Report, SMGB GWR Program | Page TOC-i

Executive Summary ............................................................................................................................................... I
[...]
subsections IV.B, IV.C, and V.B of this Order are included to implement state law only.  These 
provisions/requirements are not required or authorized under the federal CWA; consequently, 
violations of these provisions/requirements are not subject to the enforcement remedies that are 
available for NPDES violations.

S. Notification of Interested Parties. The Central Coast Water Board has notified the Discharger 
and interested agencies and persons of its intent to prescribe Waste Discharge Requirements for 
the discharge and has provided them with an opportunity to submit their written comments and 
recommendations.  Details of notification are provided in the Fact Sheet accompanying this Order.

T. Consideration of Public Comment. The Central Coast Water Board, in a public meeting, heard 
and considered all comments pertaining to the discharge.  Details of the Public Hearing are 
provided in the Fact Sheet of this Order.

U. Privilege to Discharge.   A permit and the privilege to discharge waste into waters of the State is 
conditional upon the discharge complying with provisions of Division 7 of the CWC and the CWA 
(as amended or supplemented by implementing guidelines and regulations); any with any more 
stringent effluent limitations necessary to implement water quality control plans, to protect 
beneficial uses, and to prevent nuisances.

III. DISCHARGE PROHIBITIONS

A. Discharge of treated wastewater to the Pacific Ocean at a location other than those listed below is
prohibited.

1. City of Santa Cruz Ocean Outfall (36° 56’ 08” N. Latitude, 122° 04’ 08” W. Longitude), and

2. Approved recycled water reuse sites authorized by Order Nos. 01-066 and 01-067.

B. Discharge of any waste in any manner other than as described by this Order, excluding storm 
water regulated by General Permit No. CAS000001 (Waste Discharge Requirements for 



CITY OF SCOTTS VALLEY DRAFT ORDER NO. R3-2013-0001
WASTEWATER TREATMENT FACILITY NPDES NO. CA0048828

Limitations and Discharge Requirements 10

Discharges of Storm Water Associated with Industrial Activities), and excluding the reuse of treated 
wastewater in accordance with California Water Code sections 13500 – 13577 (Water 
Reclamation) and California Code of Regulations title 22, sections 60301 – 60357 (Water 
Recycling Criteria), is prohibited.

C. The discharge of any radiological, chemical, or biological warfare agent or high-level radioactive 
waste into the ocean is prohibited. 

D. Federal law prohibits the discharge of sludge by pipeline to the Ocean.  The discharge of municipal 
or industrial waste sludge directly to the Ocean or into a waste stream that discharges to the 
Ocean is prohibited.  The discharge of sludge digester supernatant, without further treatment, 
directly to the Ocean or to a waste stream that discharges to the Ocean, is prohibited. 

E. The overflow or bypass of wastewater from the Discharger’s collection, treatment, or disposal 
facilities and the subsequent discharge of untreated or partially treated wastewater, except as 
provided for in Attachment D, Standard Provision I. G (Bypass), is prohibited. The discharge shall 
not cause or contribute to adverse impacts to beneficial uses of water or to threatened or 
endangered species and their habitat.

F. Creation of a condition of pollution, contamination, or nuisance, as defined by Section 13050 of the 
CWC, is prohibited.

G. The discharge shall not cause or contribute to adverse impacts to beneficial uses of water or to 
threatened or endangered species and their habitat.

IV. EFFLUENT LIMITATIONS AND DISCHARGE SPECIFICATIONS

A. Effluent Limitations – Discharge Point 001

1. Final Effluent Limitations – Discharge Point 001

a. The Discharger shall maintain compliance with the following effluent limitations at 
Discharge Point 001, with compliance measured at Monitoring Location EFF-001 as 
described in the attached Monitoring and Reporting Program (MRP) (Attachment E).

Table 7.  Effluent Limitations

Parameter Units
Effluent Limitations

Average 
Monthly

Average 
Weekly

Maximum 
Daily

Instantaneous 
Maximum

BOD5 
mg/L 30 45 90 --

lbs/day [1] 375 565 1,125 --

CBOD5 
mg/L 25 40 85 --

lbs/day [1] 310 500 1,060 --

TSS 
mg/L 30 45 90 --

lbs/day [1] 375 565 1,125 --

Oil & Grease 
mg/L 25 40 75 --

lbs/day [1] 310 500 940 --
Settleable Solids mL/L/hr 1.0 1.5 -- 3.0
Turbidity NTUs 75 100 -- 225
pH [2] pH units 6.0 – 9.0 at all times
Total Coliform Bacteria [3] MPN/100 mL -- -- -- 100,000 [4]

Fecal Coliform Bacteria [3] MPN/100 mL -- -- -- 20,000 [5]



CITY OF SCOTTS VALLEY DRAFT ORDER NO. R3-2013-0001
WASTEWATER TREATMENT FACILITY NPDES NO. CA0048828

Limitations and Discharge Requirements 11

Enterococcus Bacteria MPN/100 mL -- -- -- 2,400 [6]

TCDD Equivalents [7] μg/L 0.00000045 -- -- --
lbs/day [1] 0.000000056 -- -- --

Acute Toxicity TUa -- -- 3.7 --
Chronic Toxicity TUc -- -- 115 --

[1] Mass limitations are applicable when flows are equal to or less than 1.5 MGD.
[2] Excursions from the effluent limit range are permitted subject to the following limitations (40 CFR 

401.17): 

a. The total time during which the pH values are outside the required range of pH values shall not 
exceed 7 hours and 26 minutes in any calendar month; and 

b. No individual excursion from the range of pH values shall exceed 60 minutes. 

Note: 40 CFR 401.17(2)(c) notes that, for the purposes of 40 CFR 401.17, “excursion” is defined as 
“an unintentional and temporary incident in which the pH value of discharge wastewater exceeds the 
range set forth in the applicable effluent limitations guidelines.” The State Board may adjust the 
requirements set forth in paragraph 40 CFR 401.17 (a) with respect to the length of individual 
excursions from the range of pH values, if a different period of time is appropriate based upon the 
treatment system, plant configuration, or other technical factors.

[3] Total and fecal coliform values are based on existing dilution ratio of 114:1 with a 12% factor of 
safety. The 12% factor of safety was applied during previous permit renewals to conform to the Anti-
Backsliding provisions of 40 CFR 122.4(l), and is continued herein.

[4] No more than ten percent of the total samples collected in any 60-day period shall exceed 40,000 
per 100 mL.

[5] The fecal coliform concentration, based on a minimum of not less than five samples for any 30-day 
period, shall not exceed a log mean of 20,000 per mL.

[6] The enterococcus concentration, based on a minimum of not less than five samples for any 30-day 
period, shall not exceed a log mean of 2,400 per 100 mL for any 30-day period, or a log mean of 
1,200 per 100 mL for any 6-month period.

[7] TCDD Equivalents shall mean the sum of the concentrations of chlorinated dibenzodioxins (2,3,7,8-
CDDs) and chlorinated dibenzofurans (2,3,7.8-CDFs) multiplied by their respective toxicity factors, 
as listed in Appendix I of the 2009 Ocean Plan.

b. Total Chlorine Residual. The Discharger shall maintain compliance with the following 
effluent limitations for total chlorine residual at Discharge Point 001, with compliance 
measured at Monitoring Location EFF-001, as described in the attached MRP.

Table 8.  Effluent Limitations for Total Chlorine Residual

Pollutant Unit 6-Month 
Median Daily Maximum Instantaneous 

Maximum
Total Residual Chlorine [1] μg/L 0.23 0.92 6.9

lb/day 2.9 12 86

* See Attachment A for applicable definitions.
[1] Water quality objectives for total chlorine residual applying to intermittent discharges not exceeding two 

hours shall be determined using the following equation: 

logy=-0.43(logx)+1.8 where: y = the water quality objective (in μg/L) to apply when chlorine is being 
discharged; and

x = the duration of uninterrupted chlorine discharge in minutes. 

The applicable effluent limitation must then be determined using Equation No. 1 from the Ocean Plan. 



CITY OF SCOTTS VALLEY DRAFT ORDER NO. R3-2013-0001
WASTEWATER TREATMENT FACILITY NPDES NO. CA0048828

Limitations and Discharge Requirements 12

c. Percent Removal: The average monthly percent removal of BOD5, CBOD5 and TSS 
shall not be less than 85 percent.

d. Initial Dilution: The minimum initial dilution of treated effluent at the point of discharge 
to Monterey Bay shall not be less than 114 to 1 (seawater to effluent) at any time.

e. Dry Weather Flow: Effluent daily dry weather flow shall not exceed a monthly average 
of 1.5 MGD. 

2. Interim Effluent Limitations – Not Applicable

B. Land Discharge Specifications – Not Applicable

C. Reclamation Specifications

1. Reclamation use of tertiary treated wastewater shall comply with applicable state and local 
requirements regarding the production and use of reclaimed wastewater, including 
requirements of California Water Code (CWC) sections 13500-13577 (Water Reclamation) 
and Department of Health Services (DHS) regulations at Title 22, sections 60301-60357 of 
the California Code of Regulations (Water Recycling Criteria).

2. Wastewater shall be disinfected by either:

a. A chlorine disinfection process that provides a CT (the product of total chlorine residual 
and modal contact time measured at the same point) value of not less than 450 
milligram-minutes per liter at all times with a modal contact time of at least 90 minutes, 
based on the peak dry-weather design flow, or

b. A disinfection process that, when combined with the filtration process, has been 
demonstrated to inactivate and/or remove 99.999 percent of the plaque-forming units of 
F-specific bacteriophage MS2, or polio virus, or a virus that is at least as resistant to 
disinfection as the polio virus.

3. Wastewater to be reclaimed/recycled shall be filtered to meet the criteria of a or b:

a. Wastewater shall be coagulated and passed through natural undisturbed soils or a bed 
of filter media:

i. At a rate that does not exceed 5 gallons per minute (gpm) per square foot of surface 
area in mono, dual, or mixed media gravity, upflow, or pressure filtration systems, or 
does not exceed 2 gpm per square foot of surface area in traveling bridge automatic 
backwash filters; and

ii. Turbidity of the filtered wastewater shall not exceed any of the following:

1) An average of 2 NTU within a 24-hour period;

2) 5 NTU more than 5 percent of the time within a 24-hour period; and

3) 10 NTU at any time.



CITY OF SCOTTS VALLEY DRAFT ORDER NO. R3-2013-0001
WASTEWATER TREATMENT FACILITY NPDES NO. CA0048828

Limitations and Discharge Requirements 13

b. Wastewater to be reclaimed/recycled shall be passed through a microfiltration, 
ultrafiltration, nanofiltration, or reverse osmosis membrane so that turbidity of the filtered 
wastewater does not exceed any of the following:

i. 0.2 NTU more than 5 percent of the time within a 24-hour period; and 

ii. 0.5 NTU at any time.

4. When treated effluent is being reclaimed/recycled for irrigation, it shall be sampled and 
analyzed daily for total coliform bacteria.

5. When treated effluent is being reclaimed/recycled for irrigation, it shall be continuously 
monitored for turbidity following filtration.  Compliance with performance criteria of section 
IV.C.3.a or IV.C.3.b shall be determined using the levels of recorded turbidity taken at 
intervals of no more than 1.2 hours over a 24-hour period.  If the continuous turbidity meter 
and/or recorder fail, grab sampling at a minimum frequency of 1.2 hours may be substituted 
for a period of up to 24 hours.

6. No irrigation use with treated effluent shall take place within 50 feet of any domestic water 
supply well.

7. No impoundment of treated effluent shall occur within 100 feet of any domestic water supply 
well.

8. Reclaimed water shall be confined to areas of authorized use without discharge to surface 
waters or drainage ways.

9. Personnel involved in producing, transporting, or using reclaimed water shall be informed of 
possible health hazards that may result from contact and use of reclaimed water.

10. Spray irrigation of reclaimed water shall be accomplished at a time and in a manner to 
minimize ponding and contact with the public.

11. Delivery of reclaimed water shall be discontinued when these Reclamation Specifications 
cannot be met.

12. All reclamation reservoirs and other areas with public access shall be posted, in English and 
Spanish, to warn the public that reclaimed wastewater is being stored or used.

13. Reclaimed water systems shall be properly labeled and regularly inspected to ensure proper 
operation, absence of leaks, and absence of illegal connections.

V. RECEIVING WATER LIMITATIONS

A. Surface Water Limitations

The following receiving water limitations are based on water quality objectives (Water-
Contact Standards) contained in the Ocean Plan and are a required part of this Order.  
Compliance shall be determined from samples collected at stations representative of the 
area as defined below.



CITY OF SCOTTS VALLEY DRAFT ORDER NO. R3-2013-0001
WASTEWATER TREATMENT FACILITY NPDES NO. CA0048828

Limitations and Discharge Requirements 14

1. Within a zone bounded by the shoreline and a distance of 1,000 feet from the shoreline or 
the 30-foot depth contour, whichever is farther from the shoreline, and in areas outside this 
zone designated for water contact recreation use by the Central Coast Water Board, but 
including all kelp beds, the following bacteriological objectives shall be maintained 
throughout the water column.  

30-Day Geometric Mean – The following standards are based on the geometric mean of the 
five most recent samples from each receiving water monitoring location.

a. Total coliform density shall not exceed 1,000 per 100 mL;
b. Fecal coliform density shall not exceed 200 per 100 mL; and
c. Enterococcus density shall not exceed 35 per 100 mL.

Single Sample maximum;

a. Total coliform density shall not exceed 10,000 per 100 mL;
b. Fecal coliform density shall not exceed 400 per 100 mL; and
c. Enterococcus density shall not exceed 104 per 100 mL.
d. Total coliform density shall not exceed 1,000 per 100 mL when the fecal coliform to total 

coliform ratio exceeds 0.1

2. At all areas where shellfish may be harvested for human consumption, as determined by the 
Central Coast Water Board, the following bacteriological objectives shall be maintained 
throughout the water column:

a. The median total coliform density shall not exceed 70 organisms per 100 mLs, and in not 
more than 10 percent of samples shall coliform density exceed 230 organisms per 100 
mLs.

3. Floating particulates and grease and oil shall not be visible.

4. The discharge of waste shall not cause aesthetically undesirable discoloration of the ocean 
surface.

5. Natural light shall not be significantly reduced at any point outside the initial dilution zone as 
the result of the discharge of waste.

6. The rate of deposition of inert solids and the characteristics of inert solids in ocean 
sediments shall not be changed such that benthic communities are degraded.

7. The dissolved oxygen concentration shall not at any time be depressed more than 10 
percent from that which occurs naturally as a result of the discharge of oxygen- demanding 
waste.

8. The pH shall not be changed at any time more than 0.2 units from that which occurs 
naturally.

9. The dissolved sulfide concentration of waters in and near sediments shall not be 
significantly increased above that present under natural conditions.

10. The concentration of substances set forth in Chapter IV, Table B of the Ocean Plan in 
marine sediments shall not be increased to levels that would degrade indigenous biota.



CITY OF SCOTTS VALLEY DRAFT ORDER NO. R3-2013-0001
WASTEWATER TREATMENT FACILITY NPDES NO. CA0048828

Limitations and Discharge Requirements 15

11. The concentration of organic materials in marine sediments shall not be increased to levels 
that would degrade marine life.

12. Nutrient levels shall not cause objectionable aquatic growths or degrade indigenous biota.

13. Discharges shall not cause exceedances of water quality objectives for ocean waters of the 